
No.

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

NATIONAL WATER SUPPLY AND DRAINAGE BOARD
MINISTRY OF HOUSING AND PLANTATION INFRASTRUCTURE
DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA

THE DETAILED DESIGN STUDY
ON

GREATER KANDY WATER SUPPLY
AUGMENTATION PROJECT

IN
THE DEMOCRATIC SOCIALIST REPUBLIC

OF
SRI LANKA

FINAL REPORT

VOLUME II-2

MAIN REPORT (2)

MAY 2002

S S S

CR (4)

02 - 93

NJS CONSULTANTS CO., LTD.
NIHON SUIDO CONSULTANTS CO., LTD.



Greater Kandy Water Supply Augmentation Project　　　　　　　　　　　　                                               Final Report

Executive Summary, Main Report (2)                                                                               JICA Study TeamSum-1

Executive Summary
The Final Report, Volume II-2, Main Report (2) provides a study result of the detailed design
for the Kandy Water Supply Augmentation Project in succession to the design concepts
established in the Interim Report (2).  Major equipment and plant designed is summarised as
shown in the proposed scope of works attached hereunder.

1.0 Introduction

The detailed design of Greater Kandy Water Supply Augmentation Project was initiated by the
Government of Japan (GOJ) upon a request made by the Government of Sri Lanka (GOSL) for
technical assistance.  The agreement for this assignment was signed between the Ministry of
Urban Development, Construction, and Public Utilities, and National Water Supply and
Drainage Board on behalf of GOSL, and Japan International Cooperation Agency on behalf of
GOJ on 19th September 2000.  This study is an extension of the original “Master Plan Study on
the Greater Kandy and Nuwara Eliya Water Supply and Environmental Improvement Plan”
(JICA F/S) conducted by JICA from February 1998 to February 1999, under a similar
agreement between GOJ and GOSL.

The need for this study has arisen as the rapid development of Kandy City and its suburban
areas had rendered the existing water supply systems highly inadequate to meet the current
demands, and was in a dire need for augmentation in order to give impetus for the continued
development, which was hindered by water shortage.  This situation was foreseen before by a
comprehensive Master Plan prepared by the NWSDB through the financial assistance provided
by the Finnish International Development Agency (FINNIDA) in 1994, but the implementation
of the proposals was aborted due to FINNIDA funding coming to an end.

At the commencement of the detailed design, a review of the original JICA Feasibility Study
(JICA F/S) was carried out, which had already prepared the preliminary designs, and set out the
extent of funding, with a view to updating the records and to make any changes necessary,
which may have taken place during the ensuing period after completion of the JICA F/S in
1999.   

In addition, studies were carried out to determine the effects of the discharge of untreated
wastewater from the Kandy Municipal Council (KMC) area and other water sheds upstream on
the raw water quality of the proposed Intake at Gohagoda on the Mahaweli River, and
concluded that the proposed intake site is safe for use.  On completion of Phase 1, the review of
previous JICA F/S in April 2001, the basic design for the Project was prepared to set up the
design concept for the Project.  This Main Report (2) encompasses a result of detailed design of
the comprehensive water supply systems including raw water intake, water treatment plant,
clear water transmission pipelines, service reservoirs, and distribution networks.   



Greater Kandy Water Supply Augmentation Project　　　　　　　　　　　　                                               Final Report

Executive Summary, Main Report (2)                                                                               JICA Study TeamSum-2

2.0 Water Demand and Supply

Greater Kandy includes KMC area and parts of ten adjoining Pradeshiya Sabahs, namely Kandy
Four Gravets, Akurana, Harispattuwa, Pujapitiya, Kundasale, Patha Dumbara, Patha Hewaheta,
Udunuwara, Uda Palatha and Yatinuwara.  This area covers about 460 km2.

The 1999 JICA F/S determined the proposed service areas on the basis of population density,
water demand, present status of the existing supply and service level, areas where there were
applications for new service connections but not yet fulfilled, potential new areas which were
currently served by individual wells etc.  The existing systems covered about 20 percent of the
geographical area of Greater Kandy, which was expected to be extended up to about 50 percent
in the target year of 2015.

Together with these data, appropriate unit consumption rates also have been evolved, by
comparison of the previous consumption rates and the increase in consumption that could be
expected due to the improvement of service level to 24 hours of adequate supply, water losses
etc.

The projected total population, the projected service population and the water demands are
tabulated in the following table.

Description 2000 2005 2010 2015
Total Population 672,400 717,600 762,900 810,100
Coverage  (%) 85.4 85.8 86.4 86.9
Served Population 574,200 615,800 659,400 703,600
Water Demand (m3/d) 119,474 122,900 133,400 141,600

From above analysis it is seen that the current water demand is 119,474 m3/d, whereas the
current total production is estimated to be approximately 94,000 m3/d, indicating already a 20
percent short production, which will aggravate as some of the existing systems will have to be
abandoned in the near future due to their unreliable nature of water sources.

The proposed augmentation is scheduled to be implemented in 3 phases, in steps of 36,670 m3/d
in each Phase, and the water balance will be as follows.

Description (m3/d) 2005 2010 2015
Daily average water demand 122,900 133,400 141,600
Daily max. water demand 147,430 160,040 169,980
Continued existing sources 64,960 64,960 64,040
Deficit over demand in ave. 56,940 67,440 77,560
Deficit over demand in max. 82,470 95,080 105,940
Augmented supply by new plant 36,670 73,330 110,000
Deficit over demand after
augmentation in ave. 20,270 (5,890) (33,440)

Deficit over demand after
augmentation in max. 44,800 20,750 (5,060)

Thus, it is seen that in 2005 a significant short supply of water will prevail despite
implementation of Phase 1 Project.  This will be improved with the implementation of Phase 2



Greater Kandy Water Supply Augmentation Project　　　　　　　　　　　　                                               Final Report

Executive Summary, Main Report (2)                                                                               JICA Study TeamSum-3

in year 2010 in the daily average demand basis.  The full advantage of the Project will only be
realised in year 2015 with the implementation of the Phase 3 Project.   The water balance can be
graphically represented as below.

3.0 Proposed Water Source

Greater Kandy has 33 existing water supply systems using surface water and ground water
sources with a total production of approximately 90,000 m3/d.  The major source of surface
water is Mahaweli River and its tributaries such as Nilambe Oya and Hulu ganga.  There are
also a number of other tributaries, which can be developed as water supply sources with proper
water management, but not utilised to-date, as well as certain others, which are polluted and
unsuitable as they dry up during the drought season.

The ground water sources are also associated with their own problems such as deteriorating
yield of boreholes, drying up during the drought season, high hardness and iron content and
lowering of water table in the surrounding area.  The lowering of the yield in turn causes
pumping problems as the pumps were designed for the originally determined safe production
capacities, and in the present context these are mismatching.

The proposed source for the augmentation system is the Mahaweli River at Gohagoda is
acceptable both quantitatively and qualitatively, located at 4.1 km upstream of the Polgolla
Dam.  The total designed capacity of the system is 110,000 m3/d in Phase 3.  The existing
system based on the Mahaweli River is already drawing approximately 53,000 m3/d, of which

KMC is a major consumer drawing 33,400 m3/d.

According to the past records, the Mahaweli River Authority has set the minimum flow of the
river at 180,000 m3/d, except in extremely dry weather conditions. Furthermore, NWSDB has
obtained water rights to use 180,000 m3/d for water supply purposes. This quantity is quite
feasible to supply by regulating the discharge at upstream of the Kothmale Reservoir. The
augmentation proposal requires 110,000 m3/d, and after adding the current abstraction of 53,000
m3/d, there is still a surplus remaining of the total water rights for further use. However, under
extremely dry weather conditions the restriction of the supply will become inevitable, as well as
to preserve and re-activate the existing ground water systems, to supplement the supply.

The studies carried out during the current phase has confirmed that the raw water quality at the
proposed intake site is safe, as the effect of the untreated waste water discharged from the KMC
area and Gohagoda and Asgiriya watersheds upstream of the intake site is insignificant, as the
quantity of river flow before these pollutant sources is more than 100 times that of major
pollutant source. Studies have confirmed that the raw water could be treated by conventional
water treatment process to satisfy the required drinking water quality standards.



Greater Kandy Water Supply Augmentation Project　　　　　　　　　　　　                                               Final Report

Executive Summary, Main Report (2)                                                                               JICA Study TeamSum-4

4.0 Gohagoda Intake and Katugastota Water Treatment Plant

The experience gained in rehabilitation of the existing Ambatale Treatment Plant in 1992, and
the field proven performance of other existing treatment plants in Kandy area has greatly
inspired the design of intake and treatment plant of this project.  This experience and the
extensive studies carried out conclude that a conventional treatment plant is appropriate in this
context, taking account for the following technical principle.

 To the maximum extent possible, the use of mechanical equipment should be
limited for easy operation and low maintenance,

 Hydraulically based devices that use gravity for works such as rapid mixing,
flocculation, and filter rate control are preferred over mechanised and/or automated
equipment in consideration of the available favourable topography of the plant site,

 Mechanisation and automation are appropriate only where operations are not
readily accomplished manually, or where they greatly improve the reliability
assuring safe and stable water supply, and

 Indigenous materials and products that are easy and safe for use in construction
should be used to reduce costs, and to bolster the local economy and expand
industrial development.

The proposed intake is located 4.1 km upstream of the Polgolla Dam (max. flood water level
441 m AMSL).  The intake installation will consist of two trains of coarse and fine screens, and
grit chambers to remove particles larger than 0.1mm, with facilities to isolate grit chambers
without interrupting the operation.  Two pumps will be installed each with a capacity of 38,500
m3/d in Phase 1, providing 100 percent standby capacity.  The conveyance of raw water to the
treatment plant is by a ductile iron pressure and gravity pipeline combination through a
balancing tank which avoids negative pressure occurred along the pipeline.

At the treatment plant coagulation process will take place at the distribution chamber by rapid
mixing of 10 percent alum solution through a hydraulic jump created inside the chamber.   In
the event the alkalinity of raw water is below 20 mg/1 pre lime will be added for pH adjustment
using 10 percent lime solution.  The maximum dosage of alum will be 30 mg/1, but provision
will be made up to 60 mg/1.  Similarly, the maximum dosage of lime will be 10 mg/1 but with
provision for 30 mg/1. In addition pre chlorination will be applied using gas chlorinators.  This
is followed by hydraulic flocculation by making use of the gravity flow available.  As the
turbidity of raw water varies over a wide range horizontal flow sedimentation system is
recommended for sedimentation process.

Rapid sand nitration is proposed for the filtration process with silica sand as the filter media,
which is proved to be very effective in the past. The backwashing of the filter bed is by air
scouring and backwash water obtained from the filtered water effluent tank. A constant rate
filtration will be employed with influent and effluent control by weirs. The underdrain system
will consist of nozzle type strainers where supporting gravel is none or minimal. Filtered water
will  introduce  to  the  clear  water  reservoir designed  in two compartments with provision for



Greater Kandy Water Supply Augmentation Project　　　　　　　　　　　　                                               Final Report

Executive Summary, Main Report (2)                                                                               JICA Study TeamSum-5

isolation of each compartment and with baffles to avoid dead zones.

The sludge generated in the sedimentation basins will be hydraulically withdrawn to sludge
lagoons, dried and disposed of outside the plant periodically. All site pipe work as well as
electrical distribution, grounding systems, and instrumentation wiring will be underground.

A two storey building is planned for administrative facilities as well as for storage, laboratory
etc. More than 80 staff members will be accommodated in this building. In addition a single
storey maintenance building will be constructed for maintenance purposes.  The layout of the
facilities has been done in the most prudent manner, making best use of the orientation and the
difference in ground levels of the available land.

5.0 Transmission and Distribution System

After finalising the Phase 1 service areas, these were designated into 11 different service zones,
to facilitate supply of water to the Greater Kandy area, namely KMC area and its suburbs to the
south, east and west by KMC WTP, and to supplement the short production at KMC's northern
boundary, from the proposed Katugastota plant. All the remaining areas are to be served from
the Katugastota Plant.

The further studies during the detailed designs reaffirmed the basic concepts m JICA F/S, and
also paved way to include far reaching improvements to certain proposals.  This led to
exploring more economical or effective alternatives with the maximum use of existing
pipelines, and minimising the reinforcement of distribution system to meet future demands.
Alternatives were considered for the staged laying of the transmission mains to choose the most
appropriate cost effective sequence of construction in the three Phases.  The availability of way
leave on major roads and other likely problems to lay the pipes at different Phases was also
analysed.

There are 21 service reservoirs outside KMC area and 8 within KMC under Phase 1 area,
totaling 29 service reservoirs. The location of the 19 new service reservoirs including 6 for
expansion was decided on the results of the topographic surveys. The respective service areas
for each service reservoir was determined based on the pressure contours, with the widest
possible coverage given for gravity flow. Where the ground elevations did not ensure proper
coverage, elevated reservoirs were planned. Some reservoirs are proposed to supplement the
existing ones.　These are designed to retain about six hours maximum day demand of the
respective service areas. 　The reservoirs will be designed according to the standard methods,
and hence no maintenance or operational problems are expected, including auto-starting and
auto-stopping of the pumps at the treatment plant. 　The necessary areas for the extension of
[...]
uninterrupted even during high water level at the Mahaweli River.  Therefore, the bottom level
of the sedimentation basins will be determined according to the required head loss of sludge
discharge pipeline from the sedimentation basins to the sludge lagoons.   The designed
hydraulic profile is shown in Volume IV, Tender Documents.







Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-6

6.4 Raw Water Intake and Balancing Tank

6.4.1 Raw Water Intake Facilities

The intake is located at Gohagoda on the left bank on a short straight section of the Mahaweli
River, 4.1 km up-stream of the Polgolla Dam as proposed in the 1999 JICA F/S.  The proposed
site is currently grassland at elevations ranging from 440.5 m to 442.5 m, and gradually
becoming a gentle climbing slope from the riverside.  River flow is smooth with no significant
eddies when the Polgolla Dam discharges the flow.  However, when the Dam is closed the
flow is stagnated and siltation is possibly taking place.

The raw water is taken from the Mahaweli River to grit chamber through the intake mouth with
the bottom elevation at 436 m AMSL, which is the present riverbed level and 2.3 m below the
low operating water level of the Polgolla Dam.  The lowest low water level is set at 437.6 m
AMSL, 1.6 m above the riverbed, which was surveyed by the JICA Study Team during the
sludge discharge operation for maintenance of the Polgolla Dam on 26th April 2001.  The low
water level is set at 438.30 m AMSL, same as low operating water level of the Polgolla Dam.
The flood water level is estimated at 441 m AMSL based on available data given by the
Mahaweli Authority of Sri Lanka as described in the previous chapter.  Therefore, the ground
level and motor floor level of the intake facilities is planned at 442.5 m AMSL (1.5 m above the
high flood level) and 443 m MSL (2 m above the high flood level), respectively.

To prevent large debris from entering the raw water pumps, the river water should be screened
to limit the size of solids, which would otherwise damage the pumps.  It is proposed to install
two sets each of coarse and fine screens at two trains of inflow conduits.  The coarse screen is
cleaned manually as accumulated debris to be removed should be minimal except during floods.
The fine screens are mechanically operated on a timing device.  Thereafter, the raw water is
introduced to two trains of grit chambers with a detention time of approximately 15 minutes for
Phase 3 capacity where grit with a diameter larger than 0.1 mm will be removed.  Incidentally,
the designed particle size to be removed at grit chambers of the existing KMC water treatment
plant is 0.15 mm, and hence the grit removal will be more effective than the KMC system.
The effective depth for grit accumulation of grit chambers is set at 1.0 m.  In the event of
maintenance, two grit chamber can be isolated each others and emptied by operating inflow and
effluent sluice gate valves or stop logs, without interrupting the performance.  Then, mobile
pumps will be installed in one of the grit chamber to discharge the settled grit on the bottom
regularly.  The designed surface load is held at the low level of 200 mm/min to cope with
unexpected overloading during rainy season.

To meet the designed water demands in 2005, two units of raw water intake pumps are installed
in Phase 1 to supply the treatment plant with a constant flow, with one unit as standby.  With



Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-7

each unit pumping at 38,500 m3/d (0.446 m3/sec), three units will meet the 2015 flow with a
fourth, as standby, and space will be provided for two more pumps to meet the 2015 demand.
Detailed type and specification of pumps are referred to Chapter 9, Mechanical Facilities.

The pumping head required is the total of static head and friction head loss resulting from
pumping a total of 115,500 m3/d by three units of raw water intake pumps, through the raw
water transmission main with capacity for the design year 2015.  The designed static head is
from low water level at the suction sump to the top level of balancing tank to be installed along
the route of the raw water pumping main.

The motor room is provided with a gantry crane with a lifting capacity of 3.5 tons over the
motors and discharge piping to remove items for repair.  The roof is designed to have enough
height to lift the vertical double suction volute pumps and install additional units in the future to
meet 2010 and 2015 flows.  The motor room would also include the motor control panel,
alarms, flow indication equipment, and telemetry panels.

1) Number : 2 inflow conduits, 2 grit chambers, 1 pump room, 1
motor room, 1 electrical room

2) Dimensions : 6.0 m width x 33.5 m length x 3.1 m depth x 2 basins
3) Effective depth : 1 m to allow for grit acm3ulation)
4) Detention time : 15.3 min. for Phase 3 capacity (10 to 20 min.
5) Surface load : 200 mm/min (200 to 500 mm/min)
6) Average velocity : 3.65 cm/sec (2 to 7 cm/sec)

6.4.2 Balancing Tank

A balancing tank has a function that avoids negative pressure along the raw water conveyance
pipe caused by the up and down gradient of the ground level.  The set high water level at the
balancing tank is required to be 476.0 m AMSL.  An overflow chamber is provided to
discharge all of the raw water assuming that all outlets are blocked.

The raw water conveyance pipeline is of 800 and 1,000 mm DI pipe with a total length of 1.5
km, consisting of 0.4 km of 800 mm pressure pipe up to the proposed balancing tank, which
will only cater for 2005 demand, and 1.1 km of 1,000 and 800 mm gravity flow from the
balancing tank to the receiving well in the treatment plant, which will cater for 2015 demand.
Along the gravity flow pipe, two sets of pressure regulating system by means of orifices with
control valves are to be installed to control excess pressure.

1) Number : 1 inflow conduits, 1 effluent chamber, 1 overflow
chamber

2) Dimensions : 9.0 m width x 7.0 m length x 4.1 m depth x 1 basin
3) Detention time : Approx. 3 min. for Phase 3 capacity

6.5 Pretreatment

Coagulation as a pre-treatment process of the rapid filtration system will be applied at the



Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-8

distribution chamber, the head end of the plant so that the destabilization of charges on colloids
and suspended solids, including bacteria and viruses may be achieved, followed by the
treatment processes of flocculation, sedimentation, filtration, and disinfection.

The coagulation process is achieved by a rapid mixing system which disperses 10 percent
alum solution, Al2 (SO4) 3 ?18H2O as a coagulant uniformly throughout  the entire mass of
water, with maximum possible rapidity.  Distinctive products or many types of rapid mixing
equipment are available with every manufacturer as shown in Table 6.2.  In line with the
design concepts proposed in the previous section, the intensity of turbulence is preferably
generated hydraulically through the hydraulic jump caused by weirs or flumes to be installed at
the distribution chamber.

The advantage of hydraulic mixing is to simply apply raw water potential head generated by the
raw water intake pumps.  The exclusion of mechanical moving parts renders the general design
concept a reality.  The mixing energy of the hydraulic jump corresponds to a velocity gradient
not less than 300 s-1 at the water temperature being taken as 25℃, for the calculation.

In case the alkalinity of the raw water is less than 20 mg/l, pre-lime is to be employed at the
distribution chamber using 10 percent lime solution as an agent for pH adjustment, prior to the
coagulation to ensure the effective coagulation process.  In addition, pre-chlorination should
be applied using gas chlorinators from time to time, for removal of iron and/or manganese and
the algal control, if those parameters exceed the Drinking Water Standards.

The detention time and effective depth of mixing chamber are designed to be 2.5 minutes and
3.9 m, respectively.  Adequate baffles, surface area as well as weirs is provided with the
distribution chamber to secure proper coagulation and flow measurement.

Mechanical mixers are generally propriety devices, whose major technical advantages are that
mixing is not a function of flow and they are flexible in adjusting the degree of turbulence to
suit the particular treatment needs.  In some cases, where the required head loss for hydraulic
rapid mixing is not given at the site due to unfavourable topographic or soil conditions,
mechanical mixers may be considered as an alternative.

The applied design parameters of the pre-treatment process are summarised in the following;

1) Type : Distribution chamber with hydraulic rapid mixing by weir
2) Number : 1 unit with a capacity of 115,500 m3/day to cater for till

Phase 3 extension
3) G value for rapid mixing : 330 300s-1 (> 300s-1)
4) Applied chemicals : Chlorination-------Liquid chlorine (99.9 percent)

pH control--------- Lime (10 percent solution)
Coagulant--------- Alum (10 percent solution)





Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-10

6.6  Flocculation

Flocculation is the process of gentle and continuous agitation, during which action suspended
particles in the water coalesce into larger masses, so that they may be removed from the water
in subsequent treatment processes, particularly by sedimentation.  Flocculation follows
directly after the rapid mixing process and, like rapid mixing, the agitation may be induced
either by mechanical or hydraulic means.

The most common methods for flocculation are categorised into hydraulic flocculation and
mechanical flocculation processes, which are further classified into horizontal and vertical
flocculation units as summarised in Table 6.3.  Mechanical flocculators are characterised by
their flexibility for the fluctuating water treatment capacity and controllable mixing intensity,
because of their greater versatility; that is, the speed of the mechanically operated paddles can
be adjusted to suit variations in flow, temperature, or raw water quality.  However, the
principle elements of mechanical flocculator systems comprise agitator impellers, drive motors,
speed controllers and reducers, transmission system, shafts and bearings which will intricate
operation and maintenance procedures.

As discussed, the provision of the Katugastota WTP is essential in order to enhance supplies to
meet the anticipated increasing demands in the Greater Kandy area.  Before commencement of
the Phase 2 Project, with a production capacity limited to 36,670 m3/day in Phase 1, there is a
potential risk of a supply deficit being experienced.  Hence, the proposed Water Treatment
Plant would be operated at full designed capacity immediately from the time of commissioning.
This means, that fluctuations of flow for treatment capacity are expected to be minimal, and
would be manageable by the provision of a number of treatment trains, and the designed flow
rates can easily maintain sufficient head losses in the channel for mixing.

Therefore, as gravity flow is available, the proposed approach for this plant is to use hydraulic
flocculators that would neither require mechanical equipment nor a continuous power supply.
They can be built primarily from local materials including concrete, brick, wood, or masonry at
relatively low cost.

Vertical-flow baffled channel flocculators with a detention time of approximately 30 min are
designed, as recommended in the 1999 JICA F/S.  Two trains is provided so that in the event
of lower flows than the designed capacity, or maintenance works, one train may be shut down
accordingly to attain a suitable flocculation intensity, G-value range from 70 to 10s-1.  The
width of the flocculation channels is sized in thirds to adjust the hydraulically required
flocculation intensity from 70 to 10 s-1, i.e. higher intensity to gentle mixing towards
sedimentation process.





Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-12

The applied design parameters for the flocculation process are:

1) Type : Vertical-flow baffled channels
2) Number : 2 trains with 3 staged tapered flocculation
3) Detention time : Approx. 30 min (from 20 to 40 min)
4) G value : Approx. 10 to 70 s-1

5) Dimensions : 1.1 m width x 11 m length x 3.50 m depth x 2 channels
1.5 m width x 11 m length x 3.50 m depth x 2 channels
2.3 m width x 11 m length x 3.50 m depth x 2 channels

6.7 Sedimentation

The sedimentation or clarification process in water treatment provides for the settlement and
removal of a majority of the settleable solids of heavier and larger suspended particles from
water, prior to the subsequent filtration process.  To maximize filtration process, the settled
water turbidity preferably should be between 2 to 5 NTU as observed during normal operations.
However, the sedimentation is greatly dependent upon the adequate pretreatment processes,
including coagulation and flocculation. The efficiency of the sedimentation basin is determined
by the surface loading ratio (Q/A), where Q is the rate treatment capacity, and A is the surface
area of the sedimentation basin. The subsequent loading on the filters accordingly has a marked
influence on their capacity; the length of filter runs in relation to the washing schedules, and the
quality of the filtered water.

As tabulated in Table 6.4, the sedimentation system is classified into four major types:
horizontal flow sedimentation units; up-flow sedimentation units; solids contact/slurry
recirculation units; and sludge blanket clarifier units.

Horizontal flow sedimentation is commonly used in municipal water supply systems.  It is
based on gravity flow separation process, in which a settling basin provides a quiescent
environment that enables particles of specific gravity heavier than water to settle to the bottom
of the tank.  The outstanding feature of horizontal flow tanks is the flexibility to tolerate shock
loads in terms of both quantity and quality of raw water.  In fact, rectangular sedimentation
unit can handle 50 to 100 percent higher flow rates than the original design capacity for short
periods without significant deterioration of settled water quality.  Consequently, the flexibility
and predictable performance under most conditions brings about easy and stable operation and
low cost maintenance, even though the capital cost may be higher than the other systems.

Up-flow sedimentation, which is usually applied to small-scale community plants due to easy
operation and maintenance, is recommended when the raw water characteristics and hydraulic
conditions are stable.  The up-flow unit provides low construction costs, and easy operation
and maintenance due to its compact and simple structure.  The Mahaweli River water is in



Greater Kandy Water Supply Augmentation Project                                                Final Report

Main Report (2)                                       JICA Study Team6-13

general not stable in quality during rainy season, so that the up-flow sedimentation unit is not
recommendable.

Sludge contact, or slurry recirculation, is a kind of modified up-flow unit process combining
pretreatment processes of coagulation, flocculation, and settling in one tank.  The unit
circulates high density, and stable micro-flocs by means of density flow developed by low lift
pump blades installed in the coagulation/flocculation zone.  The inflowing micro-flocs,